MAXIMUM POWER SPECTRAL DENSITY
5.8GHz

XMit 2017.09.21

Testing was performed using the mode(s) of operation and configuration(s) noted within the report. The individuals and/or the
organization requesting the test provided the modes, configurations and settings used to complete the evaluation. The actual test
parameters are specified in the test data, this includes items such as investigated frequency range (scanned) and test levels. The
testing methods and performance specifications, as well as the test site used for the evaluation are indicated in the test data.

TEST EQUIPMENT

Description Manufacturer Model ID Last Cal. Cal. Due
Generator - Signal Agilent N5183A TIK 29-Sep-17 29-Sep-20
Cable ESM Cable Corp. TTBJ141 KMKM-72| MNU 11-Sep-17 11-Sep-18

Attenuator Fairview Microwave SA18S5W-20 RFX 12-Jun-17 12-Jun-18
Block - DC Fairview Microwave SD3379 AMI 12-Sep-17 12-Sep-18
Analyzer - Spectrum Analyzer Agilent E4440A AAX 16-Mar-17 16-Mar-18

TEST DESCRIPTION

The measurement was made using a direct connection between the RF output of the EUT and a spectrum analyzer. The transmit
frequency was set to the required channels in each band. The transmit power was set to its default maximum. The radio was
operated in the modes as shown in the following data sheets.

Prior to measuring maximum power spectral density, the transmission pulse duration (T) was measured. The transmission pulse
duration and the associated data are found elsewhere in this test report.

The maximum power spectral density was measured using ANSI C63.10, Method SA-1 (RMS detection and trace averaging with
the EUT transmitting at full power throughout each sweep), consistent with the method used for maximum conducted output
power.

The spectrum analyzer settings were set per the guidance as well as the following specifics:

-Resolution Bandwidth of 510 kHz

-RMS Detector

-Trace average 100 traces in power averaging mode

The peak power spectral density (PPSD) was determined to be the highest level found across the emission in any 510 kHz band
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MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

THiT 2017.07.11 XWit 2017.08.21

EUT: [M4-2000 Work Order: | MAX40003
Serial Number: [33 Date: [23-Oct-17
Customer: |Kwikbit, Inc. Temperature: [22.1 °C
Attendees: |None Humidity: | 38.4% RH
Project: [None Barometric Pres.:[1011 mbar
Tested by: | Dustin Sparks Power:[110VAC/60Hz Job Site: [MN0O8
TEST SPECIFICATIONS Test Method
FCC 15.407:2017 |ANSI C63.10:2013
|
COMMENTS

None

DEVIATIONS FROM TEST STANDARD

None
Configuration # 2
Signature
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
5725 - 5850 MHz
5735 MHz (Low Channel), 10 MHz BW
Radio 1, Port RFO 11.649 0 11.6 30 Pass
Radio 1, Port RF1 11.522 0 115 30 Pass
Radio 1 Linear Sum N/A N/A 14.6 30 Pass
Radio 2, Port RFO 11.569 0 11.6 30 Pass
Radio 2, Port RF1 11.528 0 115 30 Pass
Radio 2 Linear Sum N/A N/A 14.6 30 Pass
16-QAM
Radio 1, Port RFO 11.579 0 11.6 30 Pass
Radio 1, Port RF1 11.498 0 115 30 Pass
Radio 1 Linear Sum N/A N/A 14.6 30 Pass
Radio 2, Port RFO 11.341 0 11.3 30 Pass
Radio 2, Port RF1 11.28 0 113 30 Pass
Radio 2 Linear Sum N/A N/A 14.3 30 Pass
64-QAM
Radio 1, Port RFO 11.624 0 11.6 30 Pass
Radio 1, Port RF1 11.545 0 115 30 Pass
Radio 1 Linear Sum N/A N/A 14.6 30 Pass
Radio 2, Port RFO 11.384 0 114 30 Pass
Radio 2, Port RF1 11.393 0 114 30 Pass
Radio 2 Linear Sum N/A N/A 14.4 30 Pass
256-QAM
Radio 1, Port RFO 11.541 0 115 30 Pass
Radio 1, Port RF1 11.513 0 115 30 Pass
Radio 1 Linear Sum N/A N/A 14.5 30 Pass
Radio 2, Port RFO 11.422 0 114 30 Pass
Radio 2, Port RF1 11.389 0 114 30 Pass
Radio 2 Linear Sum N/A N/A 14.4 30 Pass
1024-QAM
Radio 1, Port RFO 11.626 0 11.6 30 Pass
Radio 1, Port RF1 11.52 0 115 30 Pass
Radio 1 Linear Sum N/A N/A 14.6 30 Pass
Radio 2, Port RFO 11.619 0 11.6 30 Pass
Radio 2, Port RF1 11.476 0 115 30 Pass
Radio 2 Linear Sum N/A N/A 14.6 30 Pass
5795 MHz (Mid Channel), 10 MHz BW
4-QAM
Radio 1, Port RFO 11.359 0 114 30 Pass
Radio 1, Port RF1 11.532 0 115 30 Pass
Radio 1 Linear Sum N/A N/A 14.5 30 Pass
Radio 2, Port RFO 11.656 0 11.7 30 Pass
Radio 2, Port RF1 11.375 0 114 30 Pass
Radio 2 Linear Sum N/A N/A 14.6 30 Pass
16-QAM
Radio 1, Port RFO 11.299 0 11.3 30 Pass
Radio 1, Port RF1 11.375 0 114 30 Pass
Radio 1 Linear Sum N/A N/A 14.4 30 Pass
Radio 2, Port RFO 11.524 0 115 30 Pass
Radio 2, Port RF1 11.171 0 11.2 30 Pass
Radio 2 Linear Sum N/A N/A 14.4 30 Pass
64-QAM
Radio 1, Port RFO 11.269 0 11.3 30 Pass
Radio 1, Port RF1 11.479 0 115 30 Pass
Radio 1 Linear Sum N/A N/A 14.4 30 Pass
Radio 2, Port RFO 11.504 0 115 30 Pass
Radio 2, Port RF1 11.27 0 11.3 30 Pass
Radio 2 Linear Sum N/A N/A 14.4 30 Pass
256-QAM
Radio 1, Port RFO 11.274 0 11.3 30 Pass
Radio 1, Port RF1 11.474 0 115 30 Pass
Radio 1 Linear Sum N/A N/A 14.4 30 Pass
Radio 2, Port RFO 11.578 0 116 30 Pass
Radio 2, Port RF1 11.267 0 11.3 30 Pass
Radio 2 Linear Sum N/A N/A 14.5 30 Pass
1024-QAM
Radio 1, Port RFO 11.35 0 11.4 30 Pass
Radio 1, Port RF1 11.458 0 115 30 Pass
Radio 1 Linear Sum N/A N/A 145 30 Pass
Radio 2, Port RFO 11.536 0 115 30 Pass
Radio 2, Port RF1 11.262 0 11.3 30 Pass
Radio 2 Linear Sum N/A N/A 14.4 30 Pass
5845 MHz (High Channel), 10 MHz BW
4-QAM
Radio 1, Port RFO 10.028 0 10 30 Pass
Radio 1, Port RF1 9.736 0 9.7 30 Pass
Radio 1 Linear Sum N/A N/A 12.9 30 Pass
Radio 2, Port RFO 10.012 0 10 30 Pass
Radio 2, Port RF1 9.68 0 9.7 30 Pass
Radio 2 Linear Sum N/A N/A 12.9 30 Pass
16-QAM
Radio 1, Port RFO 9.921 0 9.9 30 Pass
Radio 1, Port RF1 9.536 0 9.5 30 Pass
Radio 1 Linear Sum N/A N/A 127 30 Pass
Radio 2, Port RFO 9.894 0 9.9 30 Pass
Radio 2, Port RF1 9.539 0 9.5 30 Pass
Radio 2 Linear Sum N/A N/A 127 30 Pass
64-QAM
Radio 1, Port RFO 9.882 0 9.9 30 Pass
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Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum

Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum

Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum

Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum

Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum

Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum

Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum

Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum

Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum

Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum

Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum

Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum

Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum

Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum

Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum

Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1
Radio 2 Linear Sum

Radio 1, Port RFO
Radio 1, Port RF1
Radio 1 Linear Sum
Radio 2, Port RFO
Radio 2, Port RF1

9.587 0 9.6 30 Pass
N/A N/A 12.8 30 Pass
9.862 0 9.9 30 Pass
9.536 0 9.5 30 Pass
N/A N/A 12.7 30 Pass
9.888 0 9.9 30 Pass
9.57 0 9.6 30 Pass
N/A N/A 12.8 30 Pass
9.945 0 9.9 30 Pass
9.592 0 9.6 30 Pass
N/A N/A 12.8 30 Pass
9.988 0 10 30 Pass
9.593 0 9.6 30 Pass
N/A N/A 12.8 30 Pass
9.858 0 9.9 30 Pass
9.554 0 9.6 30 Pass
N/A N/A 12.8 30 Pass
7.973 0 8 30 Pass
7774 0 7.8 30 Pass
N/A N/A 10.9 30 Pass
7.928 0 7.9 30 Pass
7.57 0 7.6 30 Pass
N/A N/A 10.8 30 Pass
7.935 0 7.9 30 Pass
7.834 0 7.8 30 Pass
N/A N/A 10.9 30 Pass
7.824 0 7.8 30 Pass
7.66 0 7.7 30 Pass
N/A N/A 10.8 30 Pass
7.976 0 8 30 Pass
7.865 0 7.9 30 Pass
N/A N/A 11.0 30 Pass
7.83 0 7.8 30 Pass
7.628 0 7.6 30 Pass
N/A N/A 10.7 30 Pass
8.007 0 8 30 Pass
7.935 0 7.9 30 Pass
N/A N/A 11.0 30 Pass
7.867 0 7.9 30 Pass
7.684 0 7.7 30 Pass
N/A N/A 10.8 30 Pass
7.981 0 8 30 Pass
7.827 0 7.8 30 Pass
N/A N/A 10.9 30 Pass
7.896 0 7.9 30 Pass
7.651 0 7.7 30 Pass
N/A N/A 10.8 30 Pass
7.944 0 7.9 30 Pass
8.103 0 8.1 30 Pass
N/A N/A 11.0 30 Pass
7.753 0 7.8 30 Pass
7.52 0 75 30 Pass
N/A N/A 10.7 30 Pass
7.815 0 7.8 30 Pass
8.043 0 8 30 Pass
N/A N/A 10.9 30 Pass
7.711 0 7.7 30 Pass
7.638 0 7.6 30 Pass
N/A N/A 10.7 30 Pass
7.803 0 7.8 30 Pass
7.951 0 8 30 Pass
N/A N/A 10.9 30 Pass
7.691 0 7.7 30 Pass
757 0 7.6 30 Pass
N/A N/A 10.7 30 Pass
7.922 0 7.9 30 Pass
8.028 0 8 30 Pass
N/A N/A 11.0 30 Pass
7.763 0 7.8 30 Pass
7.663 0 7.7 30 Pass
N/A N/A 10.8 30 Pass
7.886 0 7.9 30 Pass
7.896 0 7.9 30 Pass
N/A N/A 10.9 30 Pass
7.737 0 7.7 30 Pass
7.641 0 7.6 30 Pass
N/A N/A 10.7 30 Pass
8.289 0 8.3 30 Pass
7.773 0 7.8 30 Pass
N/A N/A 111 30 Pass
8.116 0 8.1 30 Pass
7.661 0 7.7 30 Pass
N/A N/A 10.9 30 Pass
8.149 0 8.1 30 Pass
7.699 0 7.7 30 Pass
N/A N/A 10.9 30 Pass
8.021 0 8 30 Pass
7.691 0 7.7 30 Pass
N/A N/A 10.9 30 Pass
8.119 0 8.1 30 Pass
7.691 0 7.7 30 Pass
N/A N/A 10.9 30 Pass
7.986 0 8 30 Pass
7.739 0 7.7 30 Pass
N/A N/A 10.9 30 Pass
8.179 0 8.2 30 Pass
7.815 0 7.8 30 Pass
N/A N/A 11.0 30 Pass
8.153 0 8.2 30 Pass
7.773 0 7.8 30 Pass
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Radio 2 Linear Sum N/A N/A 110 30 Pass

Radio 1, Port RFO 8.141 0 8.1 30 Pass
Radio 1, Port RF1 7.685 0 7.7 30 Pass
Radio 1 Linear Sum N/A N/A 109 30 Pass
Radio 2, Port RFO 8.123 0 8.1 30 Pass
Radio 2, Port RF1 7.675 0 77 30 Pass
Radio 2 Linear Sum N/A N/A 10.9 30 Pass

Radio 1, Port RFO 5.461 0 55 30 Pass

Radio 1, Port RF1 5.428 0 5.4 30 Pass

Radio 1 Linear Sum N/A N/A 8.5 30 Pass

Radio 2, Port RFO 5.532 0 55 30 Pass

Radio 2, Port RF1 5.296 0 53 30 Pass

Radio 2 Linear Sum N/A N/A 8.4 30 Pass
16QAM

Radio 1, Port RFO 5.421 0 5.4 30 Pass

Radio 1, Port RF1 5.39 0 5.4 30 Pass

Radio 1 Linear Sum N/A N/A 8.4 30 Pass

Radio 2, Port RFO 5.389 0 5.4 30 Pass

Radio 2, Port RF1 5.38 0 5.4 30 Pass

Radio 2 Linear Sum N/A N/A 8.4 30 Pass
B4QAM

Radio 1, Port RFO 5.421 0 5.4 30 Pass

Radio 1, Port RF1 5.395 0 5.4 30 Pass

Radio 1 Linear Sum N/A N/A 8.4 30 Pass

Radio 2, Port RFO 5.427 0 5.4 30 Pass

Radio 2, Port RF1 5.336 0 5.3 30 Pass

Radio 2 Linear Sum N/A N/A 8.4 30 Pass
256-QAM

Radio 1, Port RFO 5.459 0 55 30 Pass

Radio 1, Port RF1 5.44 0 5.4 30 Pass

Radio 1 Linear Sum N/A N/A 8.5 30 Pass

Radio 2, Port RFO 5.547 0 55 30 Pass

Radio 2, Port RF1 5.519 0 55 30 Pass

Radio 2 Linear Sum N/A N/A 8.5 30 Pass
1024-QAM

Radio 1, Port RFO 5.885 0 5.9 30 Pass

Radio 1, Port RF1 5.553 0 5.6 30 Pass

Radio 1 Linear Sum N/A N/A 8.8 30 Pass

Radio 2, Port RFO 5.569 0 5.6 30 Pass

Radio 2, Port RF1 5.365 0 5.4 30 Pass

Radio 2 Linear Sum N/A N/A 8.5 30 Pass

Radio 1, Port RFO 5.443 0 5.4 30 Pass

Radio 1, Port RF1 5.463 0 55 30 Pass

Radio 1 Linear Sum N/A N/A 8.5 30 Pass

Radio 2, Port RFO 5.569 0 5.6 30 Pass

Radio 2, Port RF1 5.159 0 52 30 Pass

Radio 2 Linear Sum N/A N/A 8.4 30 Pass
16QAM

Radio 1, Port RFO 5.38 0 5.4 30 Pass

Radio 1, Port RF1 5.51 0 55 30 Pass

Radio 1 Linear Sum N/A N/A 8.5 30 Pass

Radio 2, Port RFO 5.577 0 5.6 30 Pass

Radio 2, Port RF1 5.26 0 5.3 30 Pass

Radio 2 Linear Sum N/A N/A 8.5 30 Pass
BAQAM

Radio 1, Port RFO 5.366 0 5.4 30 Pass

Radio 1, Port RF1 5.518 0 55 30 Pass

Radio 1 Linear Sum N/A N/A 8.5 30 Pass

Radio 2, Port RFO 5.482 0 55 30 Pass

Radio 2, Port RF1 5.381 0 5.4 30 Pass

Radio 2 Linear Sum N/A N/A 8.5 30 Pass
2EQAM

Radio 1, Port RFO 5.473 0 55 30 Pass

Radio 1, Port RF1 5.678 0 57 30 Pass

Radio 1 Linear Sum N/A N/A 8.6 30 Pass

Radio 2, Port RFO 5.682 0 57 30 Pass

Radio 2, Port RF1 5.414 0 5.4 30 Pass

Radio 2 Linear Sum N/A N/A 8.6 30 Pass
dozaQAM

Radio 1, Port RFO 5.507 0 55 30 Pass

Radio 1, Port RF1 5.475 0 55 30 Pass

Radio 1 Linear Sum N/A N/A 8.5 30 Pass

Radio 2, Port RFO 5.696 0 57 30 Pass

Radio 2, Port RF1 5.297 0 53 30 Pass

Radio 2 Linear Sum N/A N/A 8.5 30 Pass

Radio 1, Port RFO 5.122 0 51 30 Pass

Radio 1, Port RF1 4.657 0 4.7 30 Pass

Radio 1 Linear Sum N/A N/A 7.9 30 Pass

Radio 2, Port RFO 5.139 0 51 30 Pass

Radio 2, Port RF1 4.779 0 4.8 30 Pass

Radio 2 Linear Sum N/A N/A 8.0 30 Pass
GeQAM

Radio 1, Port RFO 5.071 0 51 30 Pass

Radio 1, Port RF1 4.825 0 4.8 30 Pass

Radio 1 Linear Sum N/A N/A 8.0 30 Pass

Radio 2, Port RFO 5.04 0 5 30 Pass

Radio 2, Port RF1 4.899 0 4.9 30 Pass

Radio 2 Linear Sum N/A N/A 8.0 30 Pass
BAQAM

Radio 1, Port RFO 5.065 0 51 30 Pass

Radio 1, Port RF1 4.822 0 4.8 30 Pass

Radio 1 Linear Sum N/A N/A 8.0 30 Pass

Radio 2, Port RFO 5.055 0 51 30 Pass

Radio 2, Port RF1 4.859 0 4.9 30 Pass

Radio 2 Linear Sum N/A N/A 8.0 30 Pass
2EQAM

Radio 1, Port RFO 5.181 0 52 30 Pass

Radio 1, Port RF1 4.995 0 5 30 Pass

Radio 1 Linear Sum N/A N/A 8.1 30 Pass

Radio 2, Port RFO 5.204 0 52 30 Pass

Radio 2, Port RF1 5.037 0 5 30 Pass

Radio 2 Linear Sum N/A N/A 8.1 30 Pass
dozaQAM

Radio 1, Port RFO 5.229 0 52 30 Pass

Radio 1, Port RF1 4.781 0 4.8 30 Pass

Radio 1 Linear Sum N/A N/A 8.0 30 Pass

Radio 2, Port RFO 5.208 0 52 30 Pass

Radio 2, Port RF1 4.835 0 4.8 30 Pass

Radio 2 Linear Sum N/A N/A 8.0 30 Pass
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MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 4-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 11.649 | 0 | | 11.6 | 30 | Pass

Agilent 16:25:28 Oct 18, 2817

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 4-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
[ [ 11522 ] 0 | | 115 | 30 | Pass

Agilent 18:51:11 Oct 18, 2817

#YBH 1.5 MHz

Report No. MAX40004
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MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 4-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 11.569 | 0 | | 11.6 | 30 | Pass

Agilent 11:13:47 Oct 18, 2817

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 4-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
[ [ 11528 ] 0 | | 115 | 30 | Pass

Agilent 12:26:03 Oct 18, 2817

#YBH 1.5 MHz

Report No. MAX40004
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MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 16-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 11579 | 0 | | 11.6 | 30 | Pass

Agilent 16:32:54 Oct 18, 2817

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 16-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
[ [ 11498 ] 0 | | 115 | 30 | Pass

Agilent 18:54:43 Oct 18, 2817

#YBH 1.5 MHz

Report No. MAX40004
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MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 16-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 11.341 | 0 | | 11.3 | 30 | Pass

Agilent 11:18:17 Oct 18, 2817

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 16-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
[ | 11.28 | 0 | | 11.3 | 30 | Pass

Agilent 11:37:35 Oct 18, 2817

#YBH 1.5 MHz

Report No. MAX40004
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MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 64-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 11.624 | 0 | | 11.6 | 30 | Pass

Agilent 16:36:23 Oct 18, 2817

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 64-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
[ [ 11545 ] 0 | | 115 | 30 | Pass

Agilent 18:58:42 Oct 18, 2817

#YBH 1.5 MHz

Report No. MAX40004
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MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 64-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 11.384 | 0 | | 11.4 | 30 | Pass

Agilent 11:22:61 Oct 18, 2817

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 64-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| [ 11393 ] 0 | | 11.4 | 30 | Pass

Agilent 11:48:534 Oct 18, 2817

#YBH 1.5 MHz

Report No. MAX40004
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MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 256-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 11.541 | 0 | | 11.5 | 30 | Pass

Agilent 16:41:63 Oct 18, 2817

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 256-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
[ [ 11513 ] 0 | | 115 | 30 | Pass

Agilent 11:02:23 Oct 18, 2817

#YBH 1.5 MHz

Report No. MAX40004
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MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 256-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 11.422 | 0 | | 11.4 | 30 | Pass

Agilent 11:25:58 Oct 18, 2817

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 256-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| [ 11389 | 0 | | 11.4 | 30 | Pass

Agilent 11:44:34 Oct 18, 2817

#YBH 1.5 MHz

Report No. MAX40004
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MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 1024-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 11.626 | 0 | | 11.6 | 30 | Pass

Agilent 16:44:44 Oct 18, 2817

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 1024-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
[ | 1152 | 0 | | 115 | 30 | Pass

Agilent 11:06:02 Oct 18, 2817

#YBH 1.5 MHz

Report No. MAX40004
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MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 1024-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 11.619 | 0 | | 11.6 | 30 | Pass

Agilent 11:25:31 Oct 18, 2817

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5735 MHz (Low Channel), 10 MHz BW, 1024-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
[ [ 11476 ] 0 | | 115 | 30 | Pass

Agilent 11:48:07 Oct 18, 2817

#YBH 1.5 MHz

Report No. MAX40004
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MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 4-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 11.359 | 0 | | 11.4 | 30 | Pass

Agilent 13:31:22 Oct 18, 2817

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 4-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
[ [ 11532 ] 0 | | 115 | 30 | Pass

Agilent 13:19:06 Oct 18, 2817

#YBH 1.5 MHz

Report No. MAX40004

520/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 4-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 11.656 | 0 | | 11.7 | 30 | Pass

Agilent 12:56:11 Oct 18, 2817

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 4-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
[ [ 11375 ] 0 | | 11.4 | 30 | Pass

Agilent 12:38:23 Oct 18, 2817

#YBH 1.5 MHz

Report No. MAX40004

521/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 16-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 11.299 | 0 | | 11.3 | 30 | Pass

Agilent 13:35:85 Oct 18, 2817

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 16-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
[ [ 11375 ] 0 | | 11.4 | 30 | Pass

Agilent 13:14:18 Oct 18, 2817

#YBH 1.5 MHz

Report No. MAX40004

522/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 16-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 11.524 | 0 | | 11.5 | 30 | Pass

Agilent 12:54:08 Oct 18, 2817

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 16-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
[ [ 11171 ] 0 | | 11.2 | 30 | Pass

Agilent 12:34:12 Oct 18, 2817

#YBH 1.5 MHz

Report No. MAX40004

523/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 64-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 11.269 | 0 | | 11.3 | 30 | Pass

Agilent 13:35:67 Oct 18, 2817

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 64-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
[ [ 11479 ] 0 | | 115 | 30 | Pass

Agilent 13:18:18 Oct 18, 2817

#YBH 1.5 MHz

Report No. MAX40004

524/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 64-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 11.504 | 0 | | 11.5 | 30 | Pass

Agilent 12:58:11 Oct 18, 2817

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 64-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
[ [ 11.27 | 0 | | 11.3 | 30 | Pass

Agilent 12:37:47 Oct 18, 2817

#YBH 1.5 MHz

Report No. MAX40004

525/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 256-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 11.274 | 0 | | 11.3 | 30 | Pass

Agilent 13:42:25 Oct 18, 2817

#YEH 1.5 MH=
5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 256-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
[ [ 11474 ] 0 | | 115 | 30 | Pass

Agilent 13:22:01 Oct 18, 2817

#YBH 1.5 MHz

Report No. MAX40004

526/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 256-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 11.578 | 0 | | 11.6 | 30 | Pass

Agilent 13:01:48 Oct 18, 2817

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 256-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
[ [ 11267 ] 0 | | 11.3 | 30 | Pass

Agilent 12:41:24 Oct 18, 2817

#YBH 1.5 MHz

Report No. MAX40004

5271633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5785 MHz (Mid Channel), 10 MHz BW, 1024-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 11.35 | 0 | | 11.4 | 30 | Pass

Agilent 13:45:53 Oct 18, 2817

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 1024-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
[ [ 11458 ] 0 | | 115 | 30 | Pass

Agilent 13:27:08 Oct 18, 2817

#YBH 1.5 MHz

Report No. MAX40004

528/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 1024-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 11.536 | 0 | | 11.5 | 30 | Pass

Agilent 13:85:28 Oct 18, 2817

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5795 MHz (Mid Channel), 10 MHz BW, 1024-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
[ [ 11262 ] 0 | | 11.3 | 30 | Pass

Agilent 12:46:03 Oct 18, 2817

#YBH 1.5 MHz

Report No. MAX40004

529/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 4-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 10.028 | 0 | | 10 | 30 | Pass

Agilent 13:25:53 Aug 21, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 4-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 9.736 | 0 | | 9.7 | 30 | Pass

Agilent 13:47:22 Rug 21, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

530/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 4-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 10.012 | 0 | | 10 | 30 | Pass

Agilent 13:89:52 Aug 21, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 4-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 9.68 | 0 | | 9.7 | 30 | Pass

Agilent 12:50:54 Rug 21, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

531/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 16-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 9.921 | 0 | | 9.9 | 30 | Pass

Agilent 13:32:37 Aug 21, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 16-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 9.536 | 0 | | 9.5 | 30 | Pass

Agilent 13:51:22 Rug 21, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

532/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 16-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 9.894 | 0 | | 9.9 | 30 | Pass

Agilent 13:13:22 Aug 21, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 16-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 9.539 | 0 | | 9.5 | 30 | Pass

Agilent 12:54:33 Rug 21, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

533/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 64-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 9.882 | 0 | | 9.9 | 30 | Pass

Agilent 13:36:17 Aug 21, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 64-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 9.587 | 0 | | 9.6 | 30 | Pass

Agilent 13:54:56 RAug 21, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

534/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 64-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 9.862 | 0 | | 9.9 | 30 | Pass

Agilent 13:17:06 Aug 21, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 64-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 9.536 | 0 | | 9.5 | 30 | Pass

Agilent 12:52:85 RAug 21, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

535/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 256-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 9.888 | 0 | | 9.9 | 30 | Pass

Agilent 13:39:42 Aug 21, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 256-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 9.57 | 0 | | 9.6 | 30 | Pass

Agilent 13:58:27 Rug 21, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

536/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 256-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 9.945 | 0 | | 9.9 | 30 | Pass

Agilent 13:20:53 Aug 21, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 256-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 9.592 | 0 | | 9.6 | 30 | Pass

Agilent 13:82:14 Rug 21, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

537/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 1024-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 9.988 | 0 | | 10 | 30 | Pass

Agilent 13:43:48 Aug 21, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 1024-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 9.593 | 0 | | 9.6 | 30 | Pass

Agilent 14:81:54 Aug 21, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

538/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 1024-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 9.858 | 0 | | 9.9 | 30 | Pass

Agilent 13:24:31

Aug 21, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5845 MHz (High Channel), 10 MHz BW, 1024-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 9.554 | 0 | | 9.6 | 30 | Pass

Agilent 13:85:44 Rug 21, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

539/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 4-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.973 | 0 | | 8 | 30 | Pass

Agilent 14:15:34 Aug 21, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 4-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
[ | 7774 ] 0 | | 7.8 | 30 | Pass

Agilent 14:36:86 Aug 21, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

540/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 4-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.928 | 0 | | 7.9 | 30 | Pass

Agilent 14:59:04 Aug 21, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 4-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
[ | 7.57 | 0 | | 7.6 | 30 | Pass

Agilent 15:17:18 Aug 21, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

541/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 16-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.935 | 0 | | 7.9 | 30 | Pass

Agilent 14:21:04 Aug 21, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 16-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.834 | 0 | | 7.8 | 30 | Pass

Agilent 14:40:41 Rug 21, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

542/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 16-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.824 | 0 | | 7.8 | 30 | Pass

Agilent 15:82:34 Aug 21, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 16-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.66 | 0 | | 7.7 | 30 | Pass

Agilent 15:20:35 Aug 21, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

543/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 64-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.976 | 0 | | 8 | 30 | Pass

Agilent 14:24:54 Aug 21, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 64-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.865 | 0 | | 7.9 | 30 | Pass

Agilent 14:45:17 Rug 21, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

544/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 64-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.83 | 0 | | 7.8 | 30 | Pass

Agilent 15:86:07 Aug 21, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 64-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.628 | 0 | | 7.6 | 30 | Pass

Agilent 15:24:89 RAug 21, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

545/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 256-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 8.007 | 0 | | 8 | 30 | Pass

Agilent 14:25:57 RAug 21, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 256-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.935 | 0 | | 7.9 | 30 | Pass

Agilent 14:48:58 Rug 21, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

546/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 256-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.867 | 0 | | 7.9 | 30 | Pass

Agilent 15:89:44 Aug 21, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 256-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.684 | 0 | | 7.7 | 30 | Pass

Agilent 15:27:42 Rug 21, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

547/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 1024-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.981 | 0 | | 8 | 30 | Pass

Agilent 14:32:33 Aug 21, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 1024-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.827 | 0 | | 7.8 | 30 | Pass

Agilent 14:52:27 Rug 21, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

548/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 1024-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.896 | 0 | | 7.9 | 30 | Pass

Agilent 15:13:26 Aug 21, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5735 MHz (Low Channel), 20 MHz BW, 1024-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.651 | 0 | | 7.7 | 30 | Pass

Agilent 15:31:19 Aug 21, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

549/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 4-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.944 | 0 | | 7.9 | 30 Pass

Agilent 16:15:23 Aug 21, 2017

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 4-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 8.103 | 0 | | 8.1 | 30 Pass

Agilent 85:11:11 Rug 22, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

550/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 4-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.753 | 0 | | 7.8 | 30 Pass

Agilent 15:37:58 Aug 21, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 4-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
[ | 7.52 | 0 | | 75 | 30 Pass

Agilent 15:56:32 Rug 21, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

551/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 16-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.815 | 0 | | 7.8 | 30 | Pass

Agilent 16:19:26 Aug 21, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 16-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 8.043 | 0 | | 8 | 30 | Pass

Agilent 85:14:48 Rug 22, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

552/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 16-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.711 | 0 | | 7.7 | 30 | Pass

Agilent 15:41:25 Aug 21, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 16-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.638 | 0 | | 7.6 | 30 | Pass

Agilent 15:59:54 Rug 21, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

553/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 64-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.803 | 0 | | 7.8 | 30 | Pass

Agilent 16:23:03 Aug 21, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 64-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.951 | 0 | | 8 | 30 | Pass

Agilent B58:12:88 Rug 22, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

554/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 64-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.691 | 0 | | 7.7 | 30 | Pass

Agilent 15:45:13 Aug 21, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 64-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
[ | 7.57 | 0 | | 7.6 | 30 | Pass

Agilent 16:83:22 Aug 21, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

555/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 256-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.922 | 0 | | 7.9 | 30 | Pass

Agilent 16:26:42 Aug 21, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 256-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 8.028 | 0 | | 8 | 30 | Pass

Agilent B58:21:38 Rug 22, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

556/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 256-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.763 | 0 | | 7.8 | 30 | Pass

Agilent 15:49:13 Aug 21, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 256-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.663 | 0 | | 7.7 | 30 | Pass

Agilent 16:86:47 RAug 21, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

557/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 1024-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.886 | 0 | | 7.9 | 30 | Pass

Agilent 16:30:06 Aug 21, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 1024-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.896 | 0 | | 7.9 | 30 | Pass

Agilent B8:25:28 Rug 22, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

558/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 1024-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.737 | 0 | | 7.7 | 30 | Pass

Agilent 15:52:53 Aug 21, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5785 MHz (Mid Channel), 20 MHz BW, 1024-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.641 | 0 | | 7.6 | 30 | Pass

Agilent 16:18:16 RAug 21, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

559/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 4-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 8.289 | 0 | | 8.3 | 30 | Pass

Agilent 03:29:43 Aug 22, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 4-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
[ | 7.773 | 0 | | 7.8 | 30 | Pass

Agilent 85:47:45 Rug 22, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

560/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 4-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 8.116 | 0 | | 8.1 | 30 | Pass

Agilent 03:14:06 RAug 22, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 4-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.661 | 0 | | 7.7 | 30 | Pass

Agilent B9:32:29 Rug 22, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

561/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 16-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 8.149 | 0 | | 8.1 | 30 | Pass

Agilent 03:33:14 Aug 22, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 16-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.699 | 0 | | 7.7 | 30 | Pass

Agilent 85:51:31 Rug 22, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

562/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 16-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 8.021 | 0 | | 8 | 30 | Pass

Agilent 03:17:44 RAug 22, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 16-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.691 | 0 | | 7.7 | 30 | Pass

Agilent 99:36:19 RAug 22, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

563/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 64-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 8.119 | 0 | | 8.1 | 30 | Pass

Agilent 03:36:47 RAug 22, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 64-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.691 | 0 | | 7.7 | 30 | Pass

Agilent 88:54:55 Rug 22, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

564/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 64-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.986 | 0 | | 8 | 30 | Pass

Agilent 03:21:13 RAug 22, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 64-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.739 | 0 | | 7.7 | 30 | Pass

Agilent 99:39:45 Rug 22, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

565/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 256-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 8.179 | 0 | | 8.2 | 30 | Pass

Agilent 03:40:38 Aug 22, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 256-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.815 | 0 | | 7.8 | 30 | Pass

Agilent B8:58:24 Rug 22, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

566/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 256-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 8.153 | 0 | | 8.2 | 30 | Pass

Agilent 03:25:03 Aug 22, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 256-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
[ | 7.773 | 0 | | 7.8 | 30 | Pass

Agilent 99:43:89 Rug 22, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

567/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 1024-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 8.141 | 0 | | 8.1 | 30 | Pass

Agilent 03:44:05 Aug 22, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 1024-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.685 | 0 | | 7.7 | 30 | Pass

Agilent B9:89:22 Rug 22, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

568/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 1024-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 8.123 | 0 | | 8.1 | 30 | Pass

Agilent 03:25:42 RAug 22, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5840 MHz (High Channel), 20 MHz BW, 1024-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 7.675 | 0 | | 7.7 | 30 | Pass

Agilent 99:46:38 Rug 22, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

569/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 4-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.461 | 0 | | 5.5 | 30 | Pass

Agilent 14:08:24 Oct 18, 2817 R T

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 4-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.428 | 0 | | 5.4 | 30 | Pass

Agilent 14:18:57 Oct 18, 2817 R T

#YBH 1.5 MHz

Report No. MAX40004

570/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 4-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.532 | 0 | | 5.5 | 30 | Pass

Agilent 14:46:36 Oct 18, 2817 R T

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 4-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.296 | 0 | | 5.3 | 30 | Pass

Agilent 14:59:09 Oct 18, 2817 R T

#YBH 1.5 MHz

Report No. MAX40004

571/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 16-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.421 | 0 | | 5.4 | 30 | Pass

Agilent 14:03:56 Oct 18, 2817 R T

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 16-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.39 | 0 | | 5.4 | 30 | Pass

Agilent 14:23:25 Oct 18, 2817 R T

#YBH 1.5 MHz

Report No. MAX40004

572/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 16-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.389 | 0 | | 5.4 | 30 | Pass

Agilent 14:44:08 Oct 18, 2817 R T

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 16-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.38 | 0 | | 5.4 | 30 | Pass

Agilent 15:03:22 Oct 18, 2817 R T

#YBH 1.5 MHz

Report No. MAX40004

573/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 64-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.421 | 0 | | 5.4 | 30 | Pass

Agilent 14:67:35 Oct 18, 2817 R T

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 64-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.395 | 0 | | 5.4 | 30 | Pass

Agilent 14:27:44 Oct 18, 2817 R T

#YBH 1.5 MHz

Report No. MAX40004

574/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 64-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.427 | 0 | | 5.4 | 30 | Pass

Agilent 14:45:08 Oct 18, 2817 R T

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 64-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.336 | 0 | | 5.3 | 30 | Pass

Agilent 15:07:11 Oct 18, 2817 R T

#YBH 1.5 MHz

Report No. MAX40004

575/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 256-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.459 | 0 | | 5.5 | 30 | Pass

Agilent 14:11:11 Oct 18, 2817 R T

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 256-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.44 | 0 | | 5.4 | 30 | Pass

Agilent 14:32:02 Oct 18, 2817 R T

#YBH 1.5 MHz

Report No. MAX40004

576/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 256-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.547 | 0 | | 5.5 | 30 | Pass

Agilent 14:51:57 Oct 18, 2817

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 256-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.519 | 0 | | 55 | 30 | Pass

Agilent 15:18:52 Oct 18, 2817 R T

#YBH 1.5 MHz

Report No. MAX40004

5771633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 1024-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.885 | 0 | | 5.9 | 30 | Pass

Agilent 14:14:55 Oct 18, 2817 R T

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 1024-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.553 | 0 | | 5.6 | 30 | Pass

Agilent 14:35:49 Oct 18, 2817 R T

#YBH 1.5 MHz

Report No. MAX40004

578/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 1024-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.569 | 0 | | 5.6 | 30 | Pass

Agilent 14:55:18 Oct 18, 2817 R T

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5755 MHz (Low Channel), 40 MHz BW, 1024-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.365 | 0 | | 5.4 | 30 | Pass

Agilent 15:14:18 Oct 18, 2817 R T

#YBH 1.5 MHz

Report No. MAX40004

579/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 4-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.443 | 0 | | 5.4 | 30 | Pass

Agilent 3:03:43 Oct 19, 2817 R T

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 4-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.463 | 0 | | 55 | 30 | Pass

Agilent 15:57:26 Oct 18, 2817 R T

#YBH 1.5 MHz

Report No. MAX40004

580/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 4-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.569 | 0 | | 5.6 | 30 | Pass

Agilent 15:35:22 Oct 18, 2817 R T

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 4-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.159 | 0 | | 5.2 | 30 | Pass

Agilent 15:28:08 Oct 18, 2817 R T

#YBH 1.5 MHz

Report No. MAX40004

581/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 16-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.38 | 0 | | 5.4 | 30 | Pass

Agilent 83:07:28 Oct 19, 2817 R T

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 16-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.51 | 0 | | 55 | 30 | Pass

Agilent 16:08:35 Oct 18, 2817 R T

#YBH 1.5 MHz

Report No. MAX40004

582/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 16-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.577 | 0 | | 5.6 | 30 | Pass
Agilent 15:42:43 0Oct 18, 2617 R T

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 16-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.26 | 0 | | 5.3 | 30 | Pass
Agilent 15:24:22 0Oct 18, 2017

#YBH 1.5 MHz

Report No. MAX40004

R T
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MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 64-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.366 | 0 | | 5.4 | 30 | Pass

Agilent 83:18:45 Oct 19, 2817 R T

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 64-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.518 | 0 | | 5.5 | 30 | Pass

Agilent 16:04:44 Oct 18, 2817 R T

#YBH 1.5 MHz

Report No. MAX40004

584/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 64-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.482 | 0 | | 5.5 | 30 | Pass
Agilent 15:46:27 0Oct 18, 2617 R T

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 64-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.381 | 0 | | 5.4 | 30 | Pass
Agilent 15:28:12 0Oct 18, 2017

#YBH 1.5 MHz

Report No. MAX40004

R T
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MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 256-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.473 | 0 | | 5.5 | 30 | Pass

Agilent 83:14:61 Oct 19, 2817 R T

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 256-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.678 | 0 | | 5.7 | 30 | Pass

Agilent 16:08:05 Oct 18, 2817 R T

#YBH 1.5 MHz

Report No. MAX40004
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MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 256-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.682 | 0 | | 5.7 | 30 | Pass

Agilent 15:56:62 Oct 18, 2817 R T

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 256-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5414 | 0 | | 5.4 | 30 | Pass

Agilent 15:31:56 Oct 18, 2817 R T

#YBH 1.5 MHz

Report No. MAX40004
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MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 1024-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.507 | 0 | | 5.5 | 30 | Pass

Agilent 83:17:35 Oct 19, 2817 R T

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 1024-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.475 | 0 | | 55 | 30 | Pass

Agilent 16:11:31 Oct 18, 2817 R T

#YBH 1.5 MHz

Report No. MAX40004
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MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 1024-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.696 | 0 | | 5.7 | 30 | Pass
Agilent 15:53:16 Oct 18, 2617 R T

(=1

#YEH 1.5 MH=
5725 - 5850 MHz, 5795 MHz (Mid Channel), 40 MHz BW, 1024-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.297 | 0 | | 5.3 | 30 | Pass
Agilent 15:35:23 Oct 18, 2017

#YBH 1.5 MHz

Report No. MAX40004

R T
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MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 4-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.122 | 0 | | 5.1 | 30 | Pass

Agilent 12:52:48 RAug 22, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 4-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 4.657 | 0 | | 4.7 | 30 | Pass

Agilent 13:13:81 Rug 22, 2017

14

#YBH 1.5 MH=

Report No. MAX40004
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MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 4-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.139 | 0 | | 5.1 | 30 | Pass

Agilent 13:30:08 Aug 22, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 4-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
[ | 4.779 | 0 | | 4.8 | 30 | Pass

Agilent 13:47:88 Rug 22, 2017

14

#YBH 1.5 MH=

Report No. MAX40004
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MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 16-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.071 | 0 | | 5.1 | 30 | Pass

Agilent 12:56:03 Aug 22, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 16-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 4.825 | 0 | | 4.8 | 30 | Pass

Agilent 13:13:22 Rug 22, 2017

14

#YBH 1.5 MH=

Report No. MAX40004

592/633



MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 16-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.04 | 0 | | 5 | 30 | Pass

Agilent 13:33:31

Aug 22, 2817

#YEH 1.5 MH=
5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 16-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 4.899 | 0 | | 4.9 | 30 | Pass

Agilent 13:50:52 Rug 22, 2017

14

#YBH 1.5 MH=

Report No. MAX40004
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MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 64-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.065 | 0 | | 5.1 | 30 | Pass

Agilent 12:59:23 RAug 22, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 64-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 4.822 | 0 | | 4.8 | 30 | Pass

Agilent 13:16:41 Rug 22, 2017

14

#YBH 1.5 MH=

Report No. MAX40004
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MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 64-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.055 | 0 | | 5.1 | 30 | Pass

Agilent 13:36:58 Aug 22, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 64-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 4.859 | 0 | | 4.9 | 30 | Pass

Agilent 13:54:36 Rug 22, 2017

14

#YBH 1.5 MH=

Report No. MAX40004
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MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 256-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.181 | 0 | | 5.2 | 30 | Pass

Agilent 13:82:52 Aug 22, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 256-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 4.995 | 0 | | 5 | 30 | Pass

Agilent 13:20:21 Rug 22, 2017

14

#YBH 1.5 MH=

Report No. MAX40004
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MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 256-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.204 | 0 | | 5.2 | 30 | Pass

Agilent 13:46:12 RAug 22, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 256-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.037 | 0 | | 5 | 30 | Pass

Agilent 13:57:59 Rug 22, 2017

14

#YBH 1.5 MH=

Report No. MAX40004
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MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 1024-QAM, Radio 1, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.229 | 0 | | 5.2 | 30 | Pass

Agilent 13:86:34 Aug 22, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 1024-QAM, Radio 1, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
[ | 4.781 | 0 | | 4.8 | 30 | Pass

Agilent 13:24:21 Rug 22, 2017

14

#YBH 1.5 MH=

Report No. MAX40004
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MAXIMUM POWER SPECTRAL DENSITY 5.8GHz

ThiTx 2017.07.11

XMit 2017.09.21

5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 1024-QAM, Radio 2, Port RFO
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 5.208 | 0 | | 5.2 | 30 | Pass

Agilent 13:43:34 Aug 22, 2017

#YEH 1.5 MH=
5725 - 5850 MHz, 5830 MHz (High Channel), 40 MHz BW, 1024-QAM, Radio 2, Port RF1
Power Duty Cycle Density Limit
(dBm/RBW) Factor (dB) (dBm/RBW) < (dBm/RBW) Results
| | 4.835 | 0 | | 4.8 | 30 | Pass

Agilent 14:81:27 Rug 22, 2017

14

#YBH 1.5 MH=

Report No. MAX40004
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BAND EDGE 5.2GHz

XMit 2017.09.21

Testing was performed using the mode(s) of operation and configuration(s) noted within the report. The individuals and/or the
organization requesting the test provided the modes, configurations and settings used to complete the evaluation. The actual test
parameters are specified in the test data, this includes items such as investigated frequency range (scanned) and test levels. The
testing methods and performance specifications, as well as the test site used for the evaluation are indicated in the test data.

TEST EQUIPMENT

Description Manufacturer Model ID Last Cal. Cal. Due
Generator - Signal Agilent N5183A TIK 29-Sep-17 29-Sep-20
Cable ESM Cable Corp. TTBJ141 KMKM-74 MNU 11-Sep-17 11-Sep-18

Attenuator Fairview Microwave SA18S5W-20 RFX 12-Jun-17 12-Jun-18

Block - DC Fairview Microwave SD3379 AMI 12-Sep-17 12-Sep-18

Analyzer - Spectrum Analyzer Agilent E4440A AAX 16-Mar-17 16-Mar-18

TEST DESCRIPTION

The measurement was made using a direct connection between the RF output of the EUT and a spectrum analyzer. The 99%
emission bandwidth of the carrier was measured to ensure that no part of the emission of the carrier operating in a non-DFS
band was operating in a band where DFS testing is required. This test is done with the U-NII-1 band (5.2 GHz band) to ensure

no portion of the carrier is contained within the U-NII-2A band and with the U-NII-3 band (5.8 GHz band) to ensure no portion of

the carrier is contained in the U-NII-2C band.

The transmit frequencies and data rates listed in the datasheet were measured.

The transmit power was set to its default maximum.

Report No. MAX40004
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BAND

EDGE 5.2GHz

ThiTx 2017.10.04

XMit 2017.09.21

EUT: |M4-2000 Work Order: [ MAX40003
Serial Number:|33 Date:|16-Nov-17
Customer: [Kwikbit, Inc. Temperature:|22.7 °C
Attendees:|None Humidity:|24.4% RH
Project:|None Barometric Pres.:[1026 mbar
Tested by:|Dustin Sparks Power:[110VAC/60Hz Job Site:|MNO8
TEST SPECIFICATIONS Test Method
FCC 15.407:2017 JANSI C63.10:2013
COMMENTS
None
DEVIATIONS FROM TEST STANDARD
None
Configuration # 2 R
Signature =
Value Limit Result
5150 - 5250 MHz Band
High Channel (5245 MHz), 10 MHz BW
4-QAM
Radio 1, Port RFO 5249.587 MHz < 5250 MHz Pass
Radio 2, Port RFO 5249.617 MHz < 5250 MHz Pass
16-QAM
Radio 1, Port RFO 5249.617 MHz <5250 MHz Pass
Radio 2, Port RFO 5249.607 MHz < 5250 MHz Pass
64-QAM
Radio 1, Port RFO 5249.587 MHz < 5250 MHz Pass
Radio 2, Port RFO 5249.627 MHz < 5250 MHz Pass
256-QAM
Radio 1, Port RFO 5249.627 MHz <5250 MHz Pass
Radio 2, Port RFO 5249.637 MHz < 5250 MHz Pass
1024-QAM
Radio 1, Port RFO 5249.647 MHz < 5250 MHz Pass
Radio 2, Port RFO 5249.637 MHz < 5250 MHz Pass
High Channel (5240 MHz), 20 MHz BW
4-QAM
Radio 1, Port RFO 5248.774 MHz < 5250 MHz Pass
Radio 2, Port RFO 5248.794 MHz < 5250 MHz Pass
16-QAM
Radio 1, Port RFO 5248.734 MHz <5250 MHz Pass
Radio 2, Port RFO 5248.774 MHz < 5250 MHz Pass
64-QAM
Radio 1, Port RFO 5248.754 MHz < 5250 MHz Pass
Radio 2, Port RFO 5248.774 MHz < 5250 MHz Pass
256-QAM
Radio 1, Port RFO 5248.814 MHz <5250 MHz Pass
Radio 2, Port RFO 5248.774 MHz < 5250 MHz Pass
1024-QAM
Radio 1, Port RFO 5248.814 MHz < 5250 MHz Pass
Radio 2, Port RFO 5248.794 MHz < 5250 MHz Pass
High Channel (5230 MHz), 40 MHz BW
4-QAM
Radio 1, Port RFO 5248.78 MHz < 5250 MHz Pass
Radio 2, Port RFO 5248.58 MHz < 5250 MHz Pass
16-QAM
Radio 1, Port RFO 5248.73 MHz <5250 MHz Pass
Radio 2, Port RFO 5248.78 MHz < 5250 MHz Pass
64-QAM
Radio 1, Port RFO 5248.73 MHz < 5250 MHz Pass
Radio 2, Port RFO 5248.73 MHz < 5250 MHz Pass
256-QAM
Radio 1, Port RFO 5248.73 MHz <5250 MHz Pass
Radio 2, Port RFO 5248.83 MHz < 5250 MHz Pass
1024-QAM
Radio 1, Port RFO 5248.68 MHz < 5250 MHz Pass
Radio 2, Port RFO 5248.73 MHz <5250 MHz Pass
Report No. MAX40004 601/633



BAND EDGE 5.2GHz

ThiTx 2017.10.04

XMit 2017.09.21

5150 - 5250 MHz Band, High Channel (5245 MHz), 10 MHz BW, 4-QAM, Radio 1, Port RFO

Value Limit Result
[ [ [ | [ 5249.587 MHz | <5250 MHz_| Pass |

5 Agilent 89:29:49 Mow 16, 2017 R T
x g o YIS

echno

#Atte

nnp,'1Jh'J'l_,qJl,.'.""l"H'V.Ih!H"U1IJ.4"l,m,J'P\J1Nn1'qlll'{[ﬁhﬂﬁlm'."'pjlmhj]'illihé

Occupied Bandwidth Occ BW % Pur
9.2480 MHz x db

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, High Channel (5245 MHz), 10 MHz BW, 4-QAM, Radio 2, Port RFO

Value Limit Result
| | | | [ 5249.617 MHz [ <5250 MHz | Pass |

Agilent 99:41:44 Mow 16, 2817 R T
nt c Mkr

#Htte

Occupied Bandwidth Occ BH % PWr
9.2157 MHz x dB

Transmit Freq Error
® dB Bandwidth

Report No. MAX40004
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BAND EDGE 5.2GHz

ThiTx 2017.10.04

XMit 2017.09.21

5150 - 5250 MHz Band, High Channel (5245 MHz), 10 MHz BW, 16-QAM, Radio 1, Port RFO

Value Limit Result
[ [ [ [ [ 5249.617 MHz | <5250 MHz_| Pass |

5 Agilent 89:31:42 Mow 16, 2017 R T

echno

#Atte

rh..\r'f-\,rl'll"iJ'-'}f"q‘-‘|,ﬂ"’h""f"i"hn1'fI'l.'I]1%J""'«"llg"r‘"*\"".mqli'ﬂl'l_l i

Occupied Bandwidth Occ BW % Pur
9.2865 MHz x db

Transmit Freq Error
® dB Bandwidth

5150 - 5250 MHz Band, High Channel (5245 MHz), 10 MHz BW, 16-QAM, Radio 2, Port RFO

Value Limit Result
| | | | [ 5249.607 MHz [ <5250 MHz | Pass |

Agilent 99:42:33 MNow 16, 2817 R T
nt c Mkr

#Htte

Occupied Bandwidth Occ BH % PWr
9.2217 MHz x dB

Transmit Freq Error
® dB Bandwidth

Report No. MAX40004
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BAND EDGE 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, High Channel (5245 MHz), 10 MHz BW, 64-QAM, Radio 1, Port RFO

Value Limit Result
[ [ [ [ [ 5249.587 MHz | <5250 MHz_| Pass

5 Agilent 89:35:56 Mow 16, 2017 R T
x g o YIS

echno

Occupied Bandwidth Occ BW % Pur
9.2109 MHz x db

Transmit Freq Error
® dB Bandwidth

5150 - 5250 MHz Band, High Channel (5245 MHz), 10 MHz BW, 64-QAM, Radio 2, Port RFO

Value Limit Result

| | | | [ 5249.627 MHz [ <5250 MHz | Pass

Occupied Bandwidth Occ BH % PWr
9.2642 MHz x dB

Transmit Freq Error
® dB Bandwidth

Report No. MAX40004
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BAND EDGE 5.2GHz

ThiTx 2017.10.04

XMit 2017.09.21

5150 - 5250 MHz Band, High Channel (5245 MHz), 10 MHz BW, 256-QAM, Radio 1, Port RFO

Value Limit Result
[ [ [ [ [ 5249.627 MHz | <5250 MHz_| Pass |

5 Agilent 89:37:55 HMow 16, 2017 R T
x g o YIS

echno

#Atte

‘F“,;IH"w'rM‘|'i"'u‘-.'-J"""1'\|'11‘r»ﬂ'LP«"J’“q""‘f"lu'pk'”‘liw"r'r«'-“ﬁi" bt
"
i

Occupied Bandwidth Occ BW % Pur
9.2576 MHz x db

Transmit Freq Error -15
® dB Bandwidth

5150 - 5250 MHz Band, High Channel (5245 MHz), 10 MHz BW, 256-QAM, Radio 2, Port RFO

Value Limit Result
| | | | [ 5249.637 MHz [ <5250 MHz | Pass |

Agilent 99:46:28 MNow 16, 2817 R T
nt c Mkr

#Htte

Occupied Bandwidth Occ BH % PWr
9.2808 MHz x dB

Transmit Freq Error
® dB Bandwidth

Report No. MAX40004
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BAND EDGE 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, High Channel (5245 MHz), 10 MHz BW, 1024-QAM, Radio 1, Port RFO

Value Limit Result
[ [ [ [ [ 5249.647 MHz | <5250 MHz_| Pass

5 Agilent 89:33:26 Mow 16, 2017 R T
x g o YIS

echno

Occupied Bandwidth Occ BW % Pur
9.2274 MHz x db

Transmit Freq Error
® dB Bandwidth

5150 - 5250 MHz Band, High Channel (5245 MHz), 10 MHz BW, 1024-QAM, Radio 2, Port RFO

Value Limit Result

| | | | [ 5249.637 MHz [ <5250 MHz | Pass

Occupied Bandwidth Occ BH % PWr
9.2617 MHz x dB

Transmit Freq Error 4,
® dB Bandwidth !

Report No. MAX40004
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BAND EDGE 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, High Channel (5240 MHz), 20 MHz BW, 4-QAM, Radio 1, Port RFO

Value Limit Result
[ [ [ [ [ 5248.774 MHz | <5250 MHz_| Pass

5 Agilent 10:00:55 Mow 16, 2017 R T
x g o YIS

echno

Occupied Bandwidth Occ BW % Pur
17.5898 MHz ® dB

Transmit Freq Error
® dB Bandwidth

5150 - 5250 MHz Band, High Channel (5240 MHz), 20 MHz BW, 4-QAM, Radio 2, Port RFO

Value Limit Result

| | | | [ 5248.794 MHz [ <5250 MHz | Pass

N 308 kHz Sweep 1.
Occupied Bandwidth Occ BH % PWr
175254 MHz x dB

Transmit Freq Error
® dB Bandwidth

Report No. MAX40004
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BAND EDGE 5.2GHz

ThiTx 2017.10.04

XMit 2017.09.21

5150 - 5250 MHz Band, High Channel (5240 MHz), 20 MHz BW, 16-QAM, Radio 1, Port RFO

Value Limit Result
[ [ [ [ [ 5248.734 MHz | <5250 MHz_| Pass |

5 Agilent 10:01:51 Mow 16, 2017 R T

echno

#Atte

,,www.«rﬂwmwwww

Occupied Bandwidth Occ BW % Pur
175677 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, High Channel (5240 MHz), 20 MHz BW, 16-QAM, Radio 2, Port RFO

Value Limit Result
| | | | [ 5248.774 MHz [ <5250 MHz | Pass |

Agilent 99:55:51 Mow 16, 2817 R T

#Htte

,','i”n"b""J1N“'m"FIH‘l‘ﬁl'rf"'M'r”-‘fJI'h!\ll“[lwifﬂﬂi'n'mlu’f-f,'nf‘wi%
|
\

N 308 kHz Sweep 1.
Occupied Bandwidth Occ BH % PWr
175420 MHz x dB

Transmit Freq Error
® dB Bandwidth

Report No. MAX40004
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BAND EDGE 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, High Channel (5240 MHz), 20 MHz BW, 64-QAM, Radio 1, Port RFO

Value Limit Result
[ [ [ [ [ 5248.754 MHz | <5250 MHz_| Pass

5 Agilent 10:02:44 Mo 16, 2017 R T
x g o YIS

echno

Occupied Bandwidth Occ BW % Pur
175391 MHz ® dB

Transmit Freq Error 11
Occupied Bandwidth

5150 - 5250 MHz Band, High Channel (5240 MHz), 20 MHz BW, 64-QAM, Radio 2, Port RFO

Value Limit Result

| | | | [ 5248.774 MHz [ <5250 MHz | Pass

N 308 kHz Sweep 1.
Occupied Bandwidth Occ BH % PWr
17.5540 MHz x dB

Transmit Freq Error
® dB Bandwidth

Report No. MAX40004
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BAND EDGE 5.2GHz

ThiTx 2017.10.04

XMit 2017.09.21

5150 - 5250 MHz Band, High Channel (5240 MHz), 20 MHz BW, 256-QAM, Radio 1, Port RFO

Value Limit Result
[ [ [ [ [ 5248.814 MHz | <5250 MHz_| Pass |

5 Agilent 10:03:47 Mo 16, 2017 R T
x g o YIS

echno

#Atte dB

?;r,«-far'«*M’ﬁn‘mﬂmﬂr#wh»m‘mwh.mw%
|'

f I"m

Occupied Bandwidth Occ BW % Pur
176351 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, High Channel (5240 MHz), 20 MHz BW, 256-QAM, Radio 2, Port RFO

Value Limit Result
| | | | [ 5248.774 MHz [ <5250 MHz | Pass |

Agilent 99:57:47 Mow 16, 2817 R T
nt c Mkr

N 308 kHz Sweep 1.
Occupied Bandwidth Occ BH % PWr
17.5668 MHz x dB

Transmit Freq Error
® dB Bandwidth

Report No. MAX40004
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BAND EDGE 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, High Channel (5240 MHz), 20 MHz BW, 1024-QAM, Radio 1, Port RFO

Value Limit Result
[ [ [ [ [ 5248.814 MHz | <5250 MHz_| Pass

5 Agilent 10:05:30° Now 16, 2017 R T

echno

Occupied Bandwidth Occ BW % Pur
176229 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, High Channel (5240 MHz), 20 MHz BW, 1024-QAM, Radio 2, Port RFO

Value Limit Result
| | | | [ 5248.794 MHz [ <5250 MHz | Pass

Agilent 99:58:57 MNow 16, 2817 R T

#Htte
Q,;h~n,whLa-m.n,~m'u,,i1ﬂdwwﬂwﬂmamﬁ

f
[

N 308 kHz Sweep 1.
Occupied Bandwidth Occ BH % PWr
175576 MHz x dB

Transmit Freq Error
® dB Bandwidth

Report No. MAX40004

611/633



BAND EDGE 5.2GHz

ThiTx 2017.10.04 XMit 2017.09.21

5150 - 5250 MHz Band, High Channel (5230 MHz), 40 MHz BW, 4-QAM, Radio 1, Port RFO

Value Limit Result
[ [ [ | [ 5248.78 MHz | <5250 MHz | Pass |

5 Agilent 10:11:13 Mow 16, 2017 R T
- ] - 5 e h 0

Mater

i1 MHz
Occupied Bandwidth Occ BW % Pur
376137 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5150 - 5250 MHz Band, High Channel (5230 MHz), 40 MHz BW, 4-QAM, Radio 2, Port RFO

Value Limit Result
| | | | [ 524858 MHz | <5250 MHz | Pass |

Agilent 18:17:34 Mow 16, 2817 R T
nt C
#PAtte A dB

f,«m ity W

W 1 MHz

Occupied Bandwidth Occ BH % PWr
37.5929 MHz x dB

Transmit Freq Error
® dB Bandwidth

Report No. MAX40004 612/633



BAND EDGE 5.2GHz

ThiTx 2017.10.04

XMit 2017.09.21

5150 - 5250 MHz Band, High Channel (5230 MHz), 40 MHz BW, 16-QAM, Radio 1, Port RFO

Value Limit Result
[ [ [ | [ 5248.73MHz | <5250 MHz | Pass |

5 Agilent 10:12:24 Mow 16, 2017 R T
- ] - 5 e h 0

Mater

#HAtte dE
M'WMWWJM\, ‘1{
b

11 MHz

Occupied Bandwidth Occ BW % Pur
37.5535 MHz ® dB

Transmit Freq Error
® dB Bandwidth

5150 - 5250 MHz Band, High Channel (5230 MHz), 40 MHz BW, 16-QAM, Radio 2, Port RFO

Value Limit Result
| | | | [ 5248.78 MHz | <5250 MHz | Pass |

11 MHz

Occupied Bandwidth Occ BH % PWr
37.5254 MHz x dB

Transmit Freq Error
® dB Bandwidth

Report No. MAX40004
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BAND EDGE 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, High Channel (5230 MHz), 40 MHz BW, 64-QAM, Radio 1, Port RFO

Value Limit Result
[ [ | [ [ 5248.73MHz | <5250 MHz | Pass

5 Agilent 10:13:44 Mow 16, 2017 R T
- ] - 5 e h 0

Mater

11 MHz

Occupied Bandwidth Occ BW % Pur
376231 MHz ® dB

Transmit Freq Error
® dB Bandwidth

5150 - 5250 MHz Band, High Channel (5230 MHz), 40 MHz BW, 64-QAM, Radio 2, Port RFO

Value Limit Result

| | | | [ 5248.73MHz | <5250 MHz | Pass

W 1 MHz

Occupied Bandwidth Occ BH % PWr
37.6503 MHz x dB

Transmit Freq Error
® dB Bandwidth

Report No. MAX40004
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BAND EDGE 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, High Channel (5230 MHz), 40 MHz BW, 256-QAM, Radio 1, Port RFO

Value Limit Result
[ [ | [ [ 5248.73MHz | <5250 MHz | Pass

5 Agilent 10:14:42 MHow 16, 2017 R T
T 5 Tec

echno

i1 MHz
Occupied Bandwidth Occ BW % Pur
37.4972 MHz ® dB

Transmit Freq Error
® dB Bandwidth

5150 - 5250 MHz Band, High Channel (5230 MHz), 40 MHz BW, 256-QAM, Radio 2, Port RFO

Value Limit Result
| | | | [ 5248.83MHz | <5250 MHz | Pass

Agilent 18:21:47 Mow 16, 2817 R T
nt C

W 1 MHz

Occupied Bandwidth Occ BH % PWr
37.5503 MHz x dB

Transmit Freq Error
® dB Bandwidth

Report No. MAX40004
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BAND EDGE 5.2GHz

XMit 2017.09.21

5150 - 5250 MHz Band, High Channel (5230 MHz), 40 MHz BW, 1024-QAM, Radio 1, Port RFO

Value Limit Result
[ [ [ | [ 5248.68 MHz | <5250 MHz | Pass

5 Agilent 10:15:41 Mow 16, 2017 R T
- ] - 5 e h 0

Mater

i1 MHz
Occupied Bandwidth Occ BW % Pur
376143 MHz ® dB

Transmit Freq Error
® dB Bandwidth 41.1

5150 - 5250 MHz Band, High Channel (5230 MHz), 40 MHz BW, 1024-QAM, Radio 2, Port RFO

Value Limit Result
| | | | [ 5248.73MHz | <5250 MHz | Pass

Agilent 18:23:03 Mow 16, 2817 R T
nt C

11 MHz

Occupied Bandwidth Occ BH % PWr
375704 MHz x dB

Transmit Freq Error
® dB Bandwidth

Report No. MAX40004
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BAND EDGE 5.8GHz

XMit 2017.09.21

Testing was performed using the mode(s) of operation and configuration(s) noted within the report. The individuals and/or the
organization requesting the test provided the modes, configurations and settings used to complete the evaluation. The actual test
parameters are specified in the test data, this includes items such as investigated frequency range (scanned) and test levels. The
testing methods and performance specifications, as well as the test site used for the evaluation are indicated in the test data.

TEST EQUIPMENT

Description Manufacturer Model ID Last Cal. Cal. Due
Generator - Signal Agilent N5183A TIK 29-Sep-17 29-Sep-20
Cable ESM Cable Corp. TTBJ141 KMKM-72 | MNU 11-Sep-17 11-Sep-18

Attenuator Fairview Microwave SA18S5W-20 RFX 12-Jun-17 12-Jun-18

Block - DC Fairview Microwave SD3379 AMI 12-Sep-17 12-Sep-18

Analyzer - Spectrum Analyzer Agilent E4440A AAX 16-Mar-17 16-Mar-18

TEST DESCRIPTION

The measurement was made using a direct connection between the RF output of the EUT and a spectrum analyzer. The 99%

emission bandwidth of the carrier was measured to ensure that no part of the emission of the carrier operating in a non-DFS band

was operating in a band where DFS testing is required. This test is done with the U-NII-1 band (5.2 GHz band) to ensure no portion
of the carrier is contained within the U-NII-2A band and with the U-NII-3 band (5.8 GHz band) to ensure no portion of the carrier is

contained in the U-NII-2C band.

The transmit frequencies and data rates listed in the datasheet were measured.

The transmit power was set to its default maximum.

Report No. MAX40004
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BAND

EDGE 5.8GHz

ThiTx 2017.10.04

XMit 2017.09.21

EUT: |M4-2000 Work Order: [ MAX40003
Serial Number:|33 Date:|16-Nov-17
Customer: [Kwikbit, Inc. Temperature:|22.2 °C
Attendees:|None Humidity:|24.4% RH
Project:|None Barometric Pres.:[1026 mbar
Tested by:|Dustin Sparks Power:[110VAC/60Hz Job Site:|MNO8
TEST SPECIFICATIONS Test Method
FCC 15.407:2017 JANSI C63.10:2013
COMMENTS
None
DEVIATIONS FROM TEST STANDARD
None
Configuration # 2 R
Signature =
Value Limit Result
5725 - 5825 MHz Band
Low Channel (5735 MHz), 10 MHz BW
4-QAM
Radio 1, Port RFO 5730.388 MHz > 5725 MHz Pass
Radio 2, Port RFO 5730.368 MHz > 5725 MHz Pass
16-QAM
Radio 1, Port RFO 5730.355 MHz > 5725 MHz Pass
Radio 2, Port RFO 5730.328 MHz > 5725 MHz Pass
64-QAM
Radio 1, Port RFO 5730.362 MHz > 5725 MHz Pass
Radio 2, Port RFO 5730.368 MHz > 5725 MHz Pass
256-QAM
Radio 1, Port RFO 5730.375 MHz > 5725 MHz Pass
Radio 2, Port RFO 5730.408 MHz > 5725 MHz Pass
1024-QAM
Radio 1, Port RFO 5730.382 MHz > 5725 MHz Pass
Radio 2, Port RFO 5730.388 MHz > 5725 MHz Pass
Low Channel (5735 MHz), 20 MHz BW
4-QAM
Radio 1, Port RFO 5726.218 MHz > 5725 MHz Pass
Radio 2, Port RFO 5726.136 MHz > 5725 MHz Pass
16-QAM
Radio 1, Port RFO 5726.230 MHz > 5725 MHz Pass
Radio 2, Port RFO 5726.288 MHz > 5725 MHz Pass
64-QAM
Radio 1, Port RFO 5726.230 MHz > 5725 MHz Pass
Radio 2, Port RFO 5726.230 MHz > 5725 MHz Pass
256-QAM
Radio 1, Port RFO 5726.218 MHz > 5725 MHz Pass
Radio 2, Port RFO 5726.195 MHz > 5725 MHz Pass
1024-QAM
Radio 1, Port RFO 5726.183 MHz > 5725 MHz Pass
Radio 2, Port RFO 5726.241 MHz > 5725 MHz Pass
Low Channel (5755 MHz), 40 MHz BW
4-QAM
Radio 1, Port RFO 5736.28 MHz > 5725 MHz Pass
Radio 2, Port RFO 5736.24 MHz > 5725 MHz Pass
16-QAM
Radio 1, Port RFO 5736.28 MHz > 5725 MHz Pass
Radio 2, Port RFO 5736.21 MHz > 5725 MHz Pass
64-QAM
Radio 1, Port RFO 5736.21 MHz > 5725 MHz Pass
Radio 2, Port RFO 5736.31 MHz > 5725 MHz Pass
256-QAM
Radio 1, Port RFO 5736.31 MHz > 5725 MHz Pass
Radio 2, Port RFO 5736.38 MHz > 5725 MHz Pass
1024-QAM
Radio 1, Port RFO 5736.24 MHz > 5725 MHz Pass
Radio 2, Port RFO 5736.34 MHz > 5725 MHz Pass
Report No. MAX40004 618/633



BAND EDGE 5.8GHz

XMit 2017.09.21

5725 - 5825 MHz Band, Low Channel (5735 MHz), 10 MHz BW, 4-QAM, Radio 1, Port RFO

Value Limit Result
[ [ | [ [ 5730.388 MHz | > 5725 MHz | Pass

5 Agilent 11:26:14 Mow 16, 2017 R T

echno

1 > 5 1.999
Occupied Bandwidth Occ BW % Pur
9.2398 MHz x db

Transmit Freq Error 1.
® dB Bandwidth

5725 - 5825 MHz Band, Low Channel (5735 MHz), 10 MHz BW, 4-QAM, Radio 2, Port RFO

Value Limit Result
| | | | [ 5730.368 MHz [ > 5725 MHz | Pass

Agilent 11:33:34 Mow 16, 2817 R T

#Htte

~ #ﬂ‘llf i I!n'l.r"wlﬂ'wd‘ujfhlq\"'wh.f \-‘u,lN'»JhJ[uI H‘-llh,,,tu'l.,\{,,ql “u?(_

N 108 kHz Sweep 1.
Occupied Bandwidth Occ BH % PWr
9.2232 MHz x dB

Transmit Freq Error
® dB Bandwidth

Report No. MAX40004
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BAND EDGE 5.8GHz

ThiTx 2017.10.04

XMit 2017.09.21

5725 - 5825 MHz Band, Low Channel (5735 MHz), 10 MHz BW, 16-QAM, Radio 1, Port RFO

Value Limit Result
[ [ | [ [ 5730.355 MHz | > 5725 MHz | Pass

5 Agilent 11:27:36 Mow 16, 2017

echno

{100 kHz
Occupied Bandwidth
9.2279 MHz % dB

Occ EW % Pwr

Transmit Freq Error
® dB Bandwidth

5725 - 5825 MHz Band, Low Channel (5735 MHz), 10 MHz BW, 16-QAM, Radio 2, Port RFO

Value Limit Result
| | | | [ 5730.328 MHz [ >5725 MHz | Pass

Agilent 11:34:36 Mow 16, 2817 R T

#Htte

/
|

N 108 kHz
Occupied Bandwidth
9.2377 MHz % dB

Occ BH % Pur

Transmit Freq Error
® dB Bandwidth

Report No. MAX40004
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BAND EDGE 5.8GHz

XMit 2017.09.21

5725 - 5825 MHz Band, Low Channel (5735 MHz), 10 MHz BW, 64-QAM, Radio 1, Port RFO

Value Limit Result
[ [ | [ [ 5730.362 MHz | > 5725 MHz | Pass

5 Agilent 11:28:52 Mow 16, 2017 R T

echno

#Atte

S ?}I"i'm'r-’VL'ﬂ"“'“a"'|J'l*"'u*f“|\r.'|lﬁn-JLn'Jﬂ-‘“v*ll'u\”L‘HMt"wa‘ .
. %

Occupied Bandwidth Occ BW % Pur
9.2436 MHz x db

Transmit Freq Error
® dB Bandwidth

5725 - 5825 MHz Band, Low Channel (5735 MHz), 10 MHz BW, 64-QAM, Radio 2, Port RFO

Value Limit Result
| | | | [ 5730.368 MHz [ > 5725 MHz | Pass

Agilent 11:35:54 Mow 16, 2817 R T

#Htte

. ri‘l.l‘-ﬁ"""ﬁlﬁﬂﬂl«‘wfh‘rdl.“.w" e eyt it ’!!? -
t

]

N 108 kHz Sweep 1.
Occupied Bandwidth Occ BH % PWr
9.2415 MHz x dB

Transmit Freq Error
® dB Bandwidth

Report No. MAX40004
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BAND EDGE 5.8GHz

XMit 2017.09.21

5725 - 5825 MHz Band, Low Channel (5735 MHz), 10 MHz BW, 256-QAM, Radio 1, Port RFO

Value Limit Result
[ [ | [ [ 5730.375 MHz | > 5725 MHz | Pass

5 Agilent 11:23:55 HMow 16, 2017 R T

echno

#Atte
> P.l?ngU'rl1ffd“"'f!”'M"'fH-,f"ﬁm"ll‘rfi."n'lp\r"n.fq"'v.'i"p“|h’lﬁ"||~|ﬂ‘r|..\-"FL|l,, ~

J

Occupied Bandwidth Occ BW % Pur
9.1989 MHz x db

Transmit Freq Error
® dB Bandwidth

5725 - 5825 MHz Band, Low Channel (5735 MHz), 10 MHz BW, 256-QAM, Radio 2, Port RFO

Value Limit Result
| | | | [ 5730.408 MHz [ >5725 MHz | Pass

Agilent 11:37:16 Mow 16, 2817 R T

#Htte

> éﬂ’d I1'1."1'J|J{""ﬂﬂ»whl1*LJ’Illl'J}'ﬂ'M.\'r["-"‘.'rﬂ"ﬂﬂn\uﬂlﬁ'rfﬁ'ﬂ“\'ﬁw\ru‘?

s
|

Y

|

|

\

!

N 108 kHz Sweep 1.
Occupied Bandwidth Occ BH % PWr
9.2094 MHz x dB

Transmit Freq Error
® dB Bandwidth

Report No. MAX40004
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BAND EDGE 5.8GHz

ThiTx 2017.10.04

XMit 2017.09.21

5725 - 5825 MHz Band, Low Channel (5735 MHz), 10 MHz BW, 1024-QAM, Radio 1, Port RFO

Value Limit Result
[ [ | [ [ 5730.382 MHz | > 5725 MHz | Pass

5 Agilent 11:31:07 Mow 16, 2017

echno

|

|
LL&W

Occ EW % Pwr

9.2607 MHz % dB

{100 kHz
Occupied Bandwidth

Transmit Freq Error
® dB Bandwidth

5725 - 5825 MHz Band, Low Channel (5735 MHz), 10 MHz BW, 1024-QAM, Radio 2, Port RFO

Value Limit Result
| | | | [ 5730.388 MHz [ > 5725 MHz | Pass

Agilent 11:38:14 Mow 16, 2817 R T

#Htte

O T N T e

ﬁ u‘t(—

N 108 kHz
Occupied Bandwidth
9.2119 MHz % dB

Occ BH % Pur

Transmit Freq Error
® dB Bandwidth

Report No. MAX40004
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BAND EDGE 5.8GHz

ThiTx 2017.10.04

XMit 2017.09.21

5725 - 5825 MHz Band, Low Channel (5735 MHz), 20 MHz BW, 4-QAM, Radio 1, Port RFO

Value Limit Result
[ [ [ [ [ 5726.218 MHz | > 5725 MHz | Pass

5 Agilent 11:08:27 Mow 16, 2017 R T

echno

1 .
Occupied Bandwidth Occ BW % Pur
17.5991 MHz ® dB

Transmit Freq Error
® dB Bandwidth

5725 - 5825 MHz Band, Low Channel (5735 MHz), 20 MHz BW, 4-QAM, Radio 2, Port RFO

Value Limit Result
| | | | [ 5726.136 MHz [ >5725 MHz | Pass

Agilent 11:16:26 Mow 16, 2817 R T

#Htte

N 108 kHz Sweer
Occupied Bandwidth Occ BH % PWr
17.6294 MHz x dB

Transmit Freq Error
® dB Bandwidth

Report No. MAX40004
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BAND EDGE 5.8GHz

ThiTx 2017.10.04

XMit 2017.09.21

5725 - 5825 MHz Band, Low Channel (5735 MHz), 20 MHz BW, 16-QAM, Radio 1, Port RFO

Value Limit Result
[ [ [ [ [ 5726.230 MHz | > 5725 MHz | Pass

5 Agilent 11:09:36 Mo 16, 2017 R T
x g o YIS

echno

1 .
Occupied Bandwidth Occ BW % Pur
17.5398 MHz ® dB

Transmit Freq Error
® dB Bandwidth

5725 - 5825 MHz Band, Low Channel (5735 MHz), 20 MHz BW, 16-QAM, Radio 2, Port RFO

Value Limit Result
| | | | [ 5726.288 MHz [ >5725 MHz | Pass

Agilent 11:17:41 Mow 16, 2817 R T

#Htte

FJJJ
|

|

N 108 kHz Sweer
Occupied Bandwidth Occ BH % PWr
17.4550 MHz x dB

Transmit Freq Error -14.4
® dB Bandwidth

Report No. MAX40004
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BAND EDGE 5.8GHz

ThiTx 2017.10.04

XMit 2017.09.21

5725 - 5825 MHz Band, Low Channel (5735 MHz), 20 MHz BW, 64-QAM, Radio 1, Port RFO

Value Limit Result
[ [ [ | [ 5726.230 MHz [ > 5725 MHz_| Pass |

5 Agilent 11:11:21 Mow 16, 2017 R T
x g o YIS

echno

#Atte dB

3 b e M b

Occupied Bandwidth Occ BW % Pur
175152 MHz ® dB

Transmit Freq Error
® dB Bandwidth

5725 - 5825 MHz Band, Low Channel (5735 MHz), 20 MHz BW, 64-QAM, Radio 2, Port RFO

Value Limit Result
| | | | [ 5726.230 MHz [ >5725 MHz | Pass |

Agilent 11:19:03 Mow 16, 2817 R T

#Htte

N 108 kHz Sweer
Occupied Bandwidth Occ BH % PWr
175310 MHz x dB

Transmit Freq Error
® dB Bandwidth

Report No. MAX40004

626/633



BAND EDGE 5.8GHz

ThiTx 2017.10.04

XMit 2017.09.21

5725 - 5825 MHz Band, Low Channel (5735 MHz), 20 MHz BW, 256-QAM, Radio 1, Port RFO

Value Limit Result
[ [ | [ [ 5726.218 MHz | > 5725 MHz_| Pass |

5 Agilent 11:12:34 Mow 16, 2017 R T
x g o YIS

echno

#Atte dB

?t.'M*liMW'Wﬂﬁﬂ*lWMﬂW-awa
:

f

1 .
Occupied Bandwidth Occ BW % Pur
175120 MHz ® dB

Transmit Freq Error
® dB Bandwidth

5725 - 5825 MHz Band, Low Channel (5735 MHz), 20 MHz BW, 256-QAM, Radio 2, Port RFO

Value Limit Result
| | | | [ 5726.195 MHz [ >5725 MHz | Pass |

N 108 kHz Sweer
Occupied Bandwidth Occ BH % PWr
17.5680 MHz x dB

Transmit Freq Error
® dB Bandwidth

Report No. MAX40004
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BAND EDGE 5.8GHz

ThiTx 2017.10.04 XMit 2017.09.21

5725 - 5825 MHz Band, Low Channel (5735 MHz), 20 MHz BW, 1024-QAM, Radio 1, Port RFO

Value Limit Result
[ [ [ | [ 5726.183 MHz [ > 5725 MHz_| Pass |

5 Agilent 11:13:54 Mow 16, 2017 R T
x g o YIS

echno

#Atte dB

. ittt

i

1 .
Occupied Bandwidth Occ BW % Pur
17.5663 MHz ® dB

Transmit Freq Error
® dB Bandwidth

5725 - 5825 MHz Band, Low Channel (5735 MHz), 20 MHz BW, 1024-QAM, Radio 2, Port RFO

Value Limit Result
| | | | [ 5726.241 MHz [ >5725 MHz | Pass |

Agilent 11:20:55 Mow 16, 2817 R T

#Htte

s bpepmeBu o e iy
7 i

\

N 108 kHz Sweer
Occupied Bandwidth Occ BH % PWr
175169 MHz x dB

Transmit Freq Error
® dB Bandwidth

Report No. MAX40004 628/633



BAND EDGE 5.8GHz

ThiTx 2017.10.04

XMit 2017.09.21

5725 - 5825 MHz Band, Low Channel (5755 MHz), 40 MHz BW, 4-QAM, Radio 1, Port RFO

Value Limit Result
[ [ | [ [ 5736.28 MHz | > 5725 MHz | Pass

5 Agilent 10:55:29 Mow 16, 2017 R T
T 5 Tec

echno

{100 kHz
Occupied Bandwidth Occ BW % Pur
37.4427 MHz ® dB

Transmit Freq Error
® dB Bandwidth

5725 - 5825 MHz Band, Low Channel (5755 MHz), 40 MHz BW, 4-QAM, Radio 2, Port RFO

Value Limit Result
| | | | [ 5736.24 MHz | >5725 MHz | Pass

Agilent 18:45:08 MNow 16, 2817 R T

Occupied Bandwidth Occ BH % PWr
37.3372 MHz x dB

Transmit Freq Error
® dB Bandwidth

Report No. MAX40004
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BAND EDGE 5.8GHz

XMit 2017.09.21

5725 - 5825 MHz Band, Low Channel (5755 MHz), 40 MHz BW, 16-QAM, Radio 1, Port RFO

Value Limit Result
[ [ | [ [ 5736.28 MHz | > 5725 MHz | Pass

5 Agilent 10:56:44 Mow 16, 2017 R T
T 5 Tec

echno

{100 kHz
Occupied Bandwidth Occ BW % Pur
37.4153 MHz ® dB

Transmit Freq Error
® dB Bandwidth

5725 - 5825 MHz Band, Low Channel (5755 MHz), 40 MHz BW, 16-QAM, Radio 2, Port RFO

Value Limit Result
| | | | [ 5736.21 MHz | >5725 MHz | Pass

Agilent 18:46:33 Mow 16, 2817 R T
211t C

Occupied Bandwidth Occ BH % PWr
37.3588 MHz x dB

Transmit Freq Error
® dB Bandwidth

Report No. MAX40004

630/633



BAND EDGE 5.8GHz

ThiTx 2017.10.04

XMit 2017.09.21

5725 - 5825 MHz Band, Low Channel (5755 MHz), 40 MHz BW, 64-QAM, Radio 1, Port RFO

Value Limit Result
[ [ [ [ [ 5736.21 MHz | >5725 MHz | Pass |

5 Agilent 10:58:23 Mow 16, 2017 R T
T 5 Tec

echno

{100 kHz
Occupied Bandwidth Occ BW % Pur
375177 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5725 - 5825 MHz Band, Low Channel (5755 MHz), 40 MHz BW, 64-QAM, Radio 2, Port RFO

Value Limit Result
| | | | [ 5736.31 MHz | >5725 MHz | Pass |

Agilent 18:47:57 MNow 16, 2817 R T

Occupied Bandwidth Occ BH % PWr
37.4600 MHz x dB

Transmit Freq Error
® dB Bandwidth

Report No. MAX40004

631/633



BAND EDGE 5.8GHz

ThiTx 2017.10.04

XMit 2017.09.21

5725 - 5825 MHz Band, Low Channel (5755 MHz), 40 MHz BW, 256-QAM, Radio 1, Port RFO

Value Limit Result
[ [ [ | [ 5736.31 MHz | >5725 MHz | Pass |

5 Agilent 11:00:11 Mow 16, 2017 R T
T 5 Tec

echno

{100 kHz
Occupied Bandwidth Occ BW % Pur
37.4214 MHz ® dB

Transmit Freq Error
Occupied Bandwidth

5725 - 5825 MHz Band, Low Channel (5755 MHz), 40 MHz BW, 256-QAM, Radio 2, Port RFO

Value Limit Result
| | | | [ 5736.38 MHz | >5725 MHz | Pass |

Agilent 18:49:39 MNow 16, 2817 R T

Occupied Bandwidth Occ BH % PWr
37.3483 MHz x dB

Transmit Freq Error
® dB Bandwidth

Report No. MAX40004

632/633



BAND EDGE 5.8GHz

XMit 2017.09.21

5725 - 5825 MHz Band, Low Channel (5755 MHz), 40 MHz BW, 1024-QAM, Radio 1, Port RFO

Value Limit Result
[ [ [ [ [ 5736.24 MHz | >5725 MHz_| Pass

5 Agilent 11:02:16 Mow 16, 2017 R T
T 5 Tec

echno

{100 kHz
Occupied Bandwidth Occ BW % Pur
37.4544 MHz ® dB

Transmit Freq Error
® dB Bandwidth

5725 - 5825 MHz Band, Low Channel (5755 MHz), 40 MHz BW, 1024-QAM, Radio 2, Port RFO

Value Limit Result
| | | | [ 5736.34 MHz | >5725 MHz | Pass

Agilent 18:51:47 Mow 16, 2817 R T

#Htte

] mewm

H
J

Occupied Bandwidth Occ BH % PWr
37.3161 MHz x dB

Transmit Freq Error
Occupied Bandwidth

Report No. MAX40004

633/633
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